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REPORT OF TESTS ON: Porcela Bobo Porcel- Thin

Your Reference:

CERAM Reference:

Date Reported

Date Logged

C1

(12831)-3504

02-Mar-2012 Order Number:

14-Feb-2012 Date(s) of Test(s):
Oetennination of Surface Quality

BSENISO 10545-2: 1997

NlA
21-Feb-2012 to 21-Feb-2012

Test Results:

Description of Test Specimen(s): 10 tiles
Type of Tile (if known): B1a
Work Size: 1200mm x 600mm
Result for Surface Quality: Sample COMPLIES with the requirements

When examined under the standard conditions of the test, more than 95% of the tiles must be acceptable to comply with
the requirements of the standard.
Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.
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This report is Issued in accon:tance with the Conditions of Business of CERAM Research Umited Sld ralates only to the sample(s) tested. No responsibility
is taken fOr the accuracy of the sampling unless this is done under our own supervision. This f9PIIt shall not be reprodUOed in part withoullhe written
approval of UKAS and CERAM Research Limned, nor used in any way as to lead to misrepresentalion d the results or their implications.

CERAM is the trading name of CERAM Research Umited
A subsidiary of British Ceramic Research Umtted Registered in England No. 1960455 RegisIaBd 0Ifice as above.
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